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e A7 L4 B Tt 18650 1INR19/66-4 3.7V 8800mAh 32. 56Wh
H 5L L AR Chinese
Name of Sample [ s 5 Lithium-ion battery 18650 1INR19/66-4 3.7V 8800mAh 32.56Wh
English
T 1122020366
Sample No.
EXR- ¥ A 2RI A TR A W)
Consignor /
& —‘-’f—{i ey P B AR e b i A PR 2 7]
Manufacturer Ningbo Zenz Lithium Battery manufacturingCo.,Ltd
Y- A [ S o Fa s o B Seeltr 2
A 7= IU\ [S] I:’E-] «ﬁ;ﬁ}”*ﬂ“ﬁ-%m}»
A7 ST/SG/AC. 10/11/Rev. 7 38.3 UN Manual of Tests and Criteria ST/SG/AC.10/11/Rev.7
Test method Section 38.3
37 A WA [E GRBE RN FReE = D
ST/SG/AC. 10/11/Rev. 7 38.3 UN Manual of Tests and Criteria ST/SG/AC.10/11/Rev.7
Criterion Section 38.3
o7 i Ry ] v —f
# s B BRI
Appearance Blue Plastic film shell
a3 B A 9022-02-28 it B 4 2022-03-14 ~ 2022-03-31
Accepted Date Test Date
F o 1SR BGIAR  R B ; Pk s AL ik s L AS H o CER
A B Altitude simulation, Thermal test,Vibration, Shock, External short
Test Items circuit, Impact, Overcharge, Forced discharge
G, BRI AT CGRIFIRET AT ST/SG/AC. 10/11/Rev. 7 38. SHRETEK.
The sample has passed the test items of UN Manual of Tests and Criteria
HmsE# | ST/SG/AC. 10/11/Rev. 7 Section 38.3
Conclusion 7
A2 E W (Date) : | 22022-03-31.
%% A 75 B3 Al FL b 41 Rechargeable Lithium Battery. / \ |
Y’
Comment
E i HoE r: / o S5 A
. 315491
onsignor
Address Post Code
PN = ;2 T -ﬂ[, %@ 4l ﬁ}ﬁ
Approver: ’0 e Checker: Compiler:
I %

Title:

Bl T#40f (Vice chief engineer)
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ﬁ‘_%_ ﬁ\m‘]@ E] g #’j‘: #ﬁﬁ%*i#ﬁz;ﬁ%‘lﬁ% *ﬁmq&% $ﬁ&'ﬁe —%—“}i
Name of Test Standard requirement or The T R | 1 4
L ltems Clause Number of Standard est Result Conclusion Remark
GEA T R FIFRAET-
, JIEY ST/SG/AC. 10/11/Rev. 7 38.3 R¥4T1 W 1
1 Eﬁﬁm UN Manual of Tests and Criteria See Appendix 1 {:ﬂ&% 7
Altitude ST/SG/AC. 10/11/Rev. 7 Section 38.3 Test Tl B
simulation
TR G FIFRTET
Hl JI}) ST/SG/AC. 10/11/Rev. 7 38.3 ¥T2 W 2
2 '“ UN Manual of Tests and Criteria See Appendix 2 ﬁ-%g, /
Thermal test  |sT/s56/AC. 10/11/Rev.7 Section 38.3 Test T2 Passed
B GRARBRAIRET -
= = W) ST/SG/AC. 10/11/Rev. 7 38.3 iR4ET3 W 3
3 ‘ ﬁzjj UN Manual of Tests and Cn:teria See Appendix 3 ’ﬁ'fé /
Vibration ST/SG/AC. 10/11/Rev. 7 Section 38.3 Test T3 Prtrid
A «d%ﬁﬂlﬁ/#ﬁ?’ -
; Ity ST/SG/AC. 10/11/Rev. 7 38.3 iRU4T4 W 4
4 MJEE UN Manual of Tests and Ct'@teria See Appendix 4 /E‘ﬂ:% 2
Shock ST/SG/AC. 10/11/Rev. 7 Section 38.3 Test T4 pabied
I GaliefsdkT
= Ut ST/SG/AC. 10/11/Rev. 7 38.3 kYaT5 Wt 5
5 M\iﬂ% UN Manual of Tests and Criteria See Appendix 5 ﬁ'ﬁ% /
External short |s7/5G/AC.10/11/Rev.7 Section 38.3 Test P
circuit T.5
P [H ("tiﬁi&ﬂlh;?ﬁé;]"- o
JIE) ST/SG/AC. 10/11/Rev. 7 38.3 iR44T6 WL 6
6 ;ﬁﬁ UN Manual of Tests and Criteria A dis"6 O /
I p See Appendix
mpact ST/SG/AC. 10/11/Rev. 7 Section 38.3 Test Passed
T.6
Fa i Glig FERHET i
. 1) ST/SG/AC. 10/11/Rev. 7 38.3 iR¥GTT R T
UN Manual of Tests and Criteria ix &
7 L See Appendix 7 o /
Overcharge ST/SG/AC. 10/11/Rev. 7 Section 38.3 Test Bend
Tl
A A GREGARHETE
) ST/SG/AC. 10/11/Rev. 7 38.3 iXHETS Wi 8
8 gﬁ%um% UN Manual of Tests and Criteria See Appendix 8 {:ﬂkg 7
Forced discharge |st/sc/AC. 10/11/Rev. 7 Section 38.3 Test Passad
T.8
M RIE A PRI : 20°C-21°C  FRERRIE : /%

Test Environment

Ambient temperature:20°C-21°C;Ambient humidity:/%

Condition
A B P
" Test Item

A ORBH R - —

Subcontracted Test gy | 2AR / R /
Condition Subcontracted Name Post Code

Laboratory M ik / % p

Address Tel
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A5 1 WA LA | R
No. Name of Test Items | Altitude simulation
Ha | Haks BRI Wi BEE Al | g5 | A 0E | e
L SN ~ - ~
Y5 Sample Status RE Fri&@/E RE F359 . | Mass Loss | Residual | T
Sample Mass ocv Mass oCV OCV  |Other
No. /g N /g A % 1% Event
001 || e e | 1927 4.18 192. 67 4.18 0. 02 100.00 | ©
002 | omry ey | 19232 4.15 | 192.37 | 4.14 0.00 99.76 | ©
Ve e o PR 419 | 192.03 | 4.19 0.02 | 100.00 | ©
008 | perere o | 191,88 4.15 | 191.64 | 4.14 0. 00 99.76 | ©
005 | plcicmemt | 192,66 | 4.18 | 192.59 | 4.18 0.04 | 100.00 | ©
006 | gpom et rors £00S(FEgoR03 4,15 192.17 | 4.14 0.03 99.76 | ©
007 | gericmedin Udlejop 54 % 46 | 1247 | 414 0.04 | 99.76 | ©
25CYCHEARFEH
g | et | 197408 419 | 192.00 | 4.19 0. 01 100.00 | ©

LL" g o|This space intentionally
- Tk left blank

Sz LR V-RA DMK R-2RZL PRk O-RMR. LA, LMK, REE. LK.
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.
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5 , e 3 B & AR LSRR
2
No. Name of Test Items Thermal test
: : ; RG] Beft XIS B Aft
o | HaRs e B R Al | g g k| e S
Y5 Sample Status FE | FTHBLE RE FF-#- %,/ | Mass Loss| Residual | %
Su]“pfe Mass oCVv Mass OoCvV OCV Other
No. g A% g A% 1% 1% Event
ICYCHEA FEr
oL | guiaean o | 19567 418 | 192.64 | 4.09 0. 02 97.85 | o
1CYCHE Ao HL
002 1CYC Fully charged | 192:37 4. 14 192. 31 4.07 0.03 98. 31 0
008 | o | 192,103 4.19 192.04 |  4.09 0.00 | 97.61 | o
) 1CYCTEAFEHE : 7
004 | jyercedrt o | 191.64 4.14 191.58 |  4.07 0. 03 98.31 | O
D5 | e pn e | 102,59 4.18 192. 57 4.09 0. 01 97.85 | o
008 | oo i ot s S GO T 414 | 19215 | 4.07 0. 01 98.31 | o
007 | opertmios e oqei| 102, 47 4.14 | 192.46 | 4.07 0. 01 98.31 | o
008 | gplciomaze | 192.00 | 419 | 19195 [ 4.09 0.03 | 97.61 | o
e iy :[This space intentionally
J‘ FEE ; Y lquI bllu]ntklo e

Sk, L-ih VoA, DRk R-ahZL F-R K O-RiR. LA, RAR. L. LRK.
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.
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i 3 R A AR | K3
No. Name of Test Items | Vibration
2, B2k A RIS AT Before RIEJE After L | HeuE |t
Y5 Sample Status RE FREE| RE FF#4%, /& | Mass Loss | Residual |
Sample Mass ocv Mass ocv oCcv Other
No. /g v g IV 1% 1% Event
ICYCsE 4 AE 1L
001 \OVE Hitl ]; dharad 192. 64 4.09 192. 66 4.08 0. 00 99. 76 0
LCYCyEA e HY
002 | ek b e | (19231 4.07 192. 34 4.07 0.00 | 100.00 | o
. 1CYCTEAnFE L
003 ICYC Fully charged 192. 04 4.09 192. 07 4. 08 0. 00 99. 76 0
) 1ICYCoE4FEHE
004 ieve Fuﬁy Cﬁm_ged 191. 58 4. 07 191. 65 4. 07 0. 00 100. 00 0
005 | s e | 19257 | 49 192. 62 4. 08 0. 00 99. 76 0
: 25CYCsE4FE
006 95CYC Fully C;m,ged 192. 15 4,07 192. 18 4. 07 0.00 100. 00 0
25CYCE A A
007 95CYC Full;_charged 192. 46 4. 07 192. 53 4. 07 0.00 100. 00 0
25CYCTEARTE
008 25CYC run;Lchm-ged 191:95 4.09 191. 98 4. 08 0. 00 99.76 0
RS This space intentionally
= left blank
&ix: LR VR D-MEAK R-2RE F-RXK -k, RAR. RMKR. LEE. AKX,

Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.
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5 ’ AR A B & AR phif
No. Name of Test Items Shock
Ha AR TRIEAT Before KIE/E After FBRE %Elj%%}i 4t
b5 Surnple Stanis % | A%EE| AE FF#49, /E | Mass Loss | Residual | S
Sample Mass oCcvV Mass oCVv OoCV Other
Ne. lg Y /g Y% 1% % Event
601 | meienme . | 19266 | 4008 192.63 | 4.08 0.02 100.00 | o
008 | wmrn ey | 19234 [ &7 192.31 | 4.07 0. 02 100.00 | o
003 | oyerocdRl | 192.07 | 4.08 192.04 | 4.07 0. 02 99.75 | o
004 | jolSGERRL | j91.65 | 4.07 | 19164 | 4.07 0.01 | 100.00 | o
005 | sr o b | omeg | dups 192.61 | 4.07 0. 01 99.75 | o
DOB | pei s o | tezm | aer | 19248 | 4m 0.01 | 100.00 | ©
007 || e e e |rl02ER | %07 192.52 | 4.07 0. 01 100.00 | o
008 | et ron s e eals 2101508 |8 4,08 191.98 | 4.07 0. 00 99.75 | O

AT

This space intentionally

left blank

&ii: LR V-iRA D-M4K R-2EZL PR K 0-RMR. AR, AR, RBME. ARK.
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.
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T 5 Frg AR B 4 AR ot

No. Name of Test Items External short circuit
s BRRA i i PR
Sample No. Sample Status Max. Ex(crnfzilCTemperaturc Other Event

001 ICYéC}EiT;ﬁgh;%ged 53.8 0

002 chécg‘ﬁﬁ?ﬁhed 55.3 0

003 {p iy S 53.7 0

004 lCYéCE\’EfT;ﬁ\zhll%md 5.2 O

005 20C$(33C;:51ﬁ?\§;;%ged 55.2 0

006 25C$2C§Eﬁy/t§h;liged 55.6 0

007 256%2(:?5;{1? ﬁl\%ged 53. 4 0

008 25CYCoE T i 54.3 0

25CYC Fully charged

YT H

This space intentionally left
blank

ZE. DAk RARE FAK 0-LMK. TARK. TAR.
Note: D-Disassembly R-Ruptur F-Fire O-No Disassembly,No Fire & No Rupture.
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A 6 BAAA LA | i
No. Name of Test Items Impact
wans | aws | SREERIEL S p
e i ) [C e Other Event
-
proy=y
010 ICYICCYSCO%S Oc%aﬁ;ti’i ty 96. 5 o
v
oL ICYlé: Yscoeaﬁ Ogéaﬁfi ty 3110 o
e 1(:\'19:5%%5 Défaiti ty 103.6 0
C P
v 1c~flcc &5('0%? OCthga':i ty 108. 2 0
e 25(:2\5'0(:2(:09? Og:::::‘l ty 108. 2 0
- 2502\?(? Yscouf Ogaa?:;f:ity 102. 8 o
i 2562\['5cC Ys%%sﬁﬁf;‘} ty 120.8 0
oit 25(:2\?5 Ys%o? {?aglgm 109. 1 0
i J501C 504 Capacicty 17.3 >
LLFZ This space intentionally left

blank

&ix: D-MR4k F-RK 0-RMIK. LEK,
Note: D-Disassembly F-Fire O-No Disassembly & No Fire.
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5 7 ¥R e LA | IRE

No. Name of Test [tems Overcharge
%5 R A HAI R
Sample No. Sample Status Other Event

019 LCHC Pty shatged 0

020 1cv(lzclgngtlz§hﬁ;%ged -

021 LCY%:CIYTE?%??;;%@L[ =

022 lCY(l_'C?:Sﬁ?zi;%ged a

023 ZSLf’EC[YEili;leuh;%ged e

des 2503?1\‘5{?;& ::%ei&ged g

025 ZSC%CEE???ZE;%ged O

026 25C$gcgﬁﬁ?ﬁﬁged P
VR This space intentionally left blank

£ii. D-fR4R F-AZ K 0-RMiR. AKX,

Note: D-Disassembly F-Fire O-No Disassembly & No Fire.
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il 8 R B L AR S i
No. Name of Test Items Forced discharge
Hoebhs H RS EOE -3
Sample No. Sample Status O5ther Bt
027 1CYC s f; %ifi{clﬁarged 0
028 1CYC lrgzylcﬁiﬁcfiff:ﬁal-ged 0
029 1CYC ligl:{flj; t’él\.:iﬂ_i{t:!ila1-ged O
030 1CYC lF(ilchl'}}IF {g:ifjé{cil%lal‘ged O
031 1CYC ll“cl‘:rlclj; %iﬁé{c??arged 0
032 1cYC lrcjlcﬁb ﬁ(;i)‘ji{c?]lal'ged 0
033 1CYC llgltflcl')f {zitiffcll{farged O
034 1CYC iFﬁflcij;ﬁigi:iﬁ:{;Eal'ged 0
035 s 1;;'; ﬂd:iﬁfc?arged 0
036 1CYC 112?'1(:1};5 ﬁ({:iffcr}?arged 0
037 25 CYC2 sf‘cuylcl)yh (::ifjé{c[ltlla rged 0
038 ZSC\{C2 El%c 1); {gifi{c?]lal'ged @
039 25CYC25FCUY1C 15;' - iﬁfst}fal-geu 0
040 25CYC2 '3lCl:11C 1); %iffcrilfarged 0
041 zscvc%lgnc 13;? ﬁijjé{clgarged 0
042 zscvczsﬁcj 1C if);fz {Eiﬁjc[l%arged O
043 o SFCqucllif?ijfclt%arged 0
044 2SCYL?ﬁ?uylclgf%iﬁi(c?arged 0
045 35040 Bol] 1;;%%5{ (;‘:‘, -ged 0
y 1scharge
046 o S[Fl;ll(f} %iﬁfcfarged 0

&z DRtk F-AZK O-Rffik. RAK,
Note: D-Disassembly F-Fire O-No Disassembly & No Fire.
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